



TEXAS IRON & STEEL
SINCE 1990

PO BOX 7317
LONGVIEW, TX 75607
Phone: 903-758-9498 Fax:
Website: www.texasironandsteel.com

Certificate of Analysis and Testing

Weight	Description	Heat Number
A36		21062132

Analysis

C	Mn	P	S	Si	Cu	Ni	Cr	Mo	Sn	Al	V
0.05800	0.51700	0.04500	0.00400	0.02300	0.08900	0.04600	0.04100	0.01200	0.00400	0.02500	0.00200

Nb/Cb	N	Ti	B	Ca
0.01700	0.00900	0.00000	0.00000	0.00000

Mechanical Properties

Tensile PSI	Yield PSI	Elongation % 2 Inches	Reduction of Area %	Rockwell B Scale	Grain Size	Charpy F
0	0	0.00000	0.00000	0.00000	0.00000	0.00000

3/16" x 8"

Testing Procedures

FROM SUPERIOR STEEL SUPPLY
COUNTRY OF ORIGIN: USA

We hereby certify that the forgoing data is a true copy of the data furnished to us by our supplier or resulting from tests performed in a recognized laboratory.



TEXAS IRON & STEEL
SINCE 1990

TEXAS IRON AND STEEL
288 PR 2317
Longview, TX 75603
Phone: 903-758-9498
Website: www.texasironandsteel.com

February 28, 2023
10:13:28AM
Page 1 of 1

REPRINT

Shipper No: 228724

P.O. BOX 1688

88

388

Pr

Customer P.O.#: 4500546302
Terms: NET 30
Salesperson 1: Jake Medley

F.O.B.: Origin
Salesperson 2: David Wright

Due Date: 2/21/23
Sales Order: 228724
Ship Via: Will Call

Pcs	Description	Length	Weight
441	HR FLAT BAR 3/16 x 8 HEAT 21062132	20' 0"	44,982.00
441	Totals		44,982.00

Shipping Instructions:

Messages:

Carrier _____

Date _____

Pieces _____

Driver Sig _____

Consignee Sig _____

NO LOW-BOYS OR STEP-DECKS WILL BE LOADED
HIGH RAILROAD CROSSING